
Louisiana Clean Water State Revolving Fund Program 

Page | 0  
 

 

0 

  

 

INTENDED USE PLAN 

 

602 NORTH FIFTH STREET 

BATON ROUGE, LA 70802 

www.deq.louisiana.gov/cwsrf 

 

 



Louisiana Clean Water State Revolving Fund Program 

Page | 1  
 

 

   

TABLE OF CONTENTS 
 

I. Introduction ................................................................................................................................ 3 

II. Bipartisan Infrastructure Law....................................................................................................... 4 

III. State Fiscal Year 2025 Project Funding ......................................................................................... 4 
[...]
request the Capitalization Grants, 

which will be matched with 20 

percent in state matching funds. 

The FFY 2024 Base grant allotment 

is $8,974,000 requiring $1,794,800 

in state mating funds. This IUP 

describes LDEQ’s intended uses for 

all funds available in the CWSRF 

program for State Fiscal Year (SFY) 

2025, including the projects that 

LDEQ expects to provide financial 

assistance to in SFY 2025 and an 

overview of how the state will 

comply with federally mandated 

requirements. 

 

The CWSRF program was 

established pursuant to Title VI of 

the Clean Water Act, as amended 

in 1987 (the Act). The CWSRF 

program presently operates under 

R.S. 30:2301-2306 (Act 296 of the 

2010 Regular Session of the 

Louisiana Legislature). These 

statutes establish a state revolving 

loan fund capitalized by federal 

grants (Capitalization Grants for 

Clean Water State Revolving Funds, 

CFDA 66.458), by state funds when 

required or available, and by any 

other funds generated by the 

operation of the clean water 

revolving loan fund. LDEQ is 

authorized to engage in activities 

regarding the sums on deposit in, 

credited to, or to be received by 

the state revolving loan fund. The 

Financial Services Division and 

Water Planning and Assessment 

Division within LDEQ are 

responsible for the operations of 

the CWSRF program in the State of 

Louisiana. These divisions within 

LDEQ provide assistance to 

municipalities in developing, 

financing, and implementing 

wastewater treatment and/or 

storm water management plans.  

The Water Planning and 

Assessment Division provides 

engineering oversight, design 

review, and inspection services as 

well as environmental assessments.  

The Financial Services Division 

oversees grant management, 

program administration, and 

financial services on eligible 

projects. All efforts are directed 

toward improving water quality by 

assisting communities in providing 

wastewater treatment processes 

that meet established effluent 

limits and achieve the goals of the 

Clean Water Act. 
 

Since the program’s authorization, 

LDEQ has awarded over 

$1,366,525,474.50 in assistance to 

over 148 borrowers in 284 loan 

agreements and 2 grant 

agreements, including projects 

funded by the American Recovery 

and Reinvestment Act to small and 

large municipalities. In SFY 2025, 

LDEQ expects to fund at least 

$123,000,000 in high‐priority water 

quality projects.  

How the CWSRF Program 

Operates 
 

Every year since the inception of the 

CWSRF program, the federal 

government has appropriated funds 

for the CWSRF. These capitalization 

grants are distributed to states 

using a formula outlined in the 

Clean Water Act Amendments of 

1988. Since 1989, the LDEQ has 

received $617,923,923 in federal 

capitalization grants. In addition, as 

required by the legislation, the state 

of LDEQ has provided matching 

funds of over $121,147,339 which is 

at least 20 percent of the 

capitalization grants.  



Louisiana Clean Water State Revolving Fund Program 

Page | 4  
 

 

II. Bipartisan Infrastructure 
Law  

 

The Bipartisan Infrastructure Law 
(BIL), as enacted in the 
Infrastructure Investment and Jobs 
Act (IIJA), was signed into law on 
November 15, 2021. The BIL 
included an Environmental 
Protection Agency (EPA) 
appropriation for $50 billion to 
strengthen the nation’s Clean Water 
and Drinking Water State Revolving 
Funds. For SFY 2025 LDEQ expects 
to receive funding for the BIL FFY  
2024 supplemental grant allotment 
of $24,999,000 requiring $4,999,999 
in state matching funds (i.e. 10%). 

III. State Fiscal Year 2025 
Project Funding 

 

LDEQ’s FFY 2024 capitalization 

grant, for $8,974,000, requires to 

the extent that there are eligible 

projects that 10 percent be put 

towards projects that qualify under 

the Green Project Reserve. In 

addition, the Congressional 

Additional Subsidy Authority has 

mandated that 10% or $897,400 in 

FFY 2024 is be given as additional 

subsidization.  Furthermore, the 

CWA Section 603(i), as amended by 

the Bipartisan Infrastructure Law 

(BIL) {Public Law 117-58}, at least 

10% (i.e. $897,400) but not more 

than 30% (i.e. $2,692,200) of the 

capitalization grant shall be 

provided to the following:  

 Eligible borrower meeting 

affordability criteria 

 Eligible borrower that does not 

meet affordability criteria, but 

o Benefits taxpayers in a 

residential user rate class, 

o Ratepayers would experience 

significant hardship from 

rate increase, 

o Implements a process, 

material, technique, or 

technology to address water 

or energy efficiency goals, 

mitigates stormwater runoff, 

or encourages sustainable 

project planning, design, and 

construction. 

Therefore, the minimum for these 

two combined Additional 

Subsidization requirements would 

be $1,794,800.  LDEQ plans to 

provide additional subsidization in 

the form of principle forgiveness to 

4 applicants to receive $1,850,000.  

All applicants meet both Additional 

Subsidization requirements (i.e. 

meets affordability criteria). 

 LDEQ’s FFY 2024 BIL Supplemental 

Capitalization grants for 

$24,999,000 from the FFY 2024 

allocation requires to the extent 

there are eligible projects that 10 

percent be put towards projects 

that qualify under the Green Project 

Reserve. As well, they require that 

49% or $12,249,510 of the FFY 2024 

allocation is to be given as 

additional subsidization. In SFY 2025 

LDEQ plans to provide additional 

subsidization in the form of 

principle forgiveness to 11 

applicants to receive $12,249,510.  

See Figure 1. All applicants meet 

both grant’s Additional 

Subsidization requirements (i.e. 

meets affordability criteria). 

Further, CWSRF projects funded in 

SFY 2025, regardless of funding 

source, must pay their workers the 

federal Davis‐Bacon wage rates for 

their job classification.  Additionally, 

and all iron and steel projects used 

in a project for the construction, 

alteration, maintenance or repair of 

a public water system or treatment 

work are to be produced in the 

United States unless it meets one of 

the exceptions noted in the Grant 

Agreement in accordance with the 

American Iron and Steel and/or 

Build American, Buy American 

requirements. 



Louisiana Clean Water State Revolving Fund Program 

 

Page | 5  
      

In SFY 2025, LDEQ expects to finance at least 25 wastewater and storm water infrastructure and nonpoint source projects for at least 

$123,418,385. 

 

 

Picture 1 – New UV disinfection at WWTP 



Louisiana Clean Water State Revolving Fund Program 

 

Page | 6  
      

Figure 1 includes LDEQ’s project funding list, or fundable list. These are the projects that LDEQ may fund in SFY 2025. An expanded Project Priority List can be found in Appendix A. Project ranking criteria can be found in Appendix D.  

 
Figure 1: List of Projects to be Funded, SFY2025         Additional Subsidy 

Green Project 

Reserve   

# Recipient 
Loan 

Number 

LPDES 

Permit 

Number 

Type Project Description 
 Total 

Assistance  

Funding 

Source(s) 

Requirements 

Interest 

Rate 
Term 

Principal 

Forgiveness 

Amount 

Congressional 

or Statutory 

Disadvantaged 

Community 
Amount Category 

Estimated 

Binding 

Commitment 

Date 

  

Following Projects meet 

FY22 Base CAP grant 

subsidy requirement 

  

    

  $480,000   

    

$90,560   

  

$0 

  

  

1 # Oak Grove 221945-02 LA0043648 212 

Gravity System rehabilitation due 

to I/I; project includes replacement 

of gravity sewer mains via pipe 

bursting; rehab lift stations; smoke 

testing & video of existing gravity 

mains. 

480,000 
FY22 Base + 

OSG 
0.95% 20 90,560 & Note 1 YES     12/30/2024 

  

Following Projects meet 

FY22 BIL Supplemental 

subsidy requirement 

  

    

  $14,166,000   

    

$9,586,850   

  

$0 

  

  

2 BOGALUSA 221958-01 LA0046515 212 
Influent screw pump repairs and 

emergency auxiliary pump rental 

until repairs completed 

500,000 FY22 BIL 0.95% 20 350,000   YES     9/30/2024 

3 BOSSIER CITY 221105-01 LA0053716 212 

SSO Correction: Install new Pump 

Station and 12" FM down Shady 

Grove to Red River WWTP.  This 

will intercept and relieve loads on 

existing Shady Grove and Bellaire 

pump stations.  The sewer shed 

experiences SSO events because 

of the overloading and have been 

validated based on hydraulic 

modeling. 

OSDS Consolidation: This project 

will also enable Plantation Trace 

MHP to consolidate into Bossier 

City system.  The MHP currently 

has mini-treatment systems for 

each residence. 

5,000,000 
FY 22 BIL + 

FIFO 
0.95% 20 255,000   YES     6/30/2025 



Louisiana Clean Water State Revolving Fund Program 

Page | 7  
 

 

4 Delhi 221577-01 LA0039802  212  

Rehab Denver St. LS; Clean & 

CCTV about 18,000 LF of gravity 

mains and manholes; Rehab 9,000 

LF of gravity mains via pipe 

bursting, CIPP, or point repairs.  

Additionally, replace failed service 

line and connection beneath Hwy 

17 and repair cavity.  

1,060,000 
FY 22 BIL + 

FIFO 
0.95% 20 530,000   YES     6/30/2025 

5 KENNER 221861-01 LA0066800 212 

Replace existing Lift Stations at 

25th & Helena St. and 25th & 

Salem St; Rehab existing lift 

station at Jackson St.  The 

improvements include new pumps, 

discharge piping, control panel 

with generator hookup and pump 

outs for each LS.  These LS 

improvements will help eliminate 

overflows during wet weather 

conditions. 

4,000,000 
FY 22 BIL + 

FIFO 
0.95% 20 500,000   YES     12/31/2024 

6 MONTGOMERY 221959-01 LA0124745 212 

Abandon non-functioning 

constructed wetland; Upgrade 

existing facultative lagoon with 

LEMTEC system (including 

aerators, baffle curtain, floating 

cover, & polishing reactor).  

Refurbish chlorination and flow 

monitoring equipment.  Provide 

new sump pump.  Reconstruction 

of lagoon outlet structure.   

Also rehab 5 existing lift stations 

with new pumps. 

1,606,000 FY22 BIL 0.95% 20 803,000   YES     12/30/2024 

7 Winnsboro 221616-01 LA0020281 212 

Project includes installation of grit 

removal system, rehab of existing 

clarifiers and chlorine contact 

chambers, replace chlorine and 

sulfur dioxide feed pumps at 

WWTP. 

{Note, these items were originally 

included in ongoing improvements, 

but were cut to due budgetary 

limitations.} 

Project also includes rehab of 

~6,800 LF of gravity sewer by 

CIPP or pipe bursting and rehab of 

about 15 manholes. 

2,000,000 
FY 22 BIL + 

FIFO 
0.95% 20 1,500,000   YES     6/30/2025 

  

Following Projects meet 

FY23 BIL Supplemental 

subsidy requirement 

  

    

  $29,305,000   

    

$11,227,860   

  

$0 

  

  



Louisiana Clean Water State Revolving Fund Program 

Page | 8  
 

 

8 CLAYTON 221291-01 LA0044644 212 

Rehab WWTP (ADF=0.133 MGD): 

replace polymer system, aerators; 

rehab traveling bridge sand filter 

and backwash pump station, 

chlorine disinfection system; install 

emergency generator;  

Rehab Lift Stations: Loomis, 

Shady Lane, & Town Hall 

(includes wet well lining and 

generator) 

1,727,000 FY23 BIL 0.95% 20 1,727,000   YES     11/30/2024 

9 Grand Coteau 221968-01 LA0072001 212 

WWTP Rehab including removal & 

replacement of 2 discharge 

pumps, removal & replacement of 

Cell 1 curtain and baffle; Repair 

Cell #2 & #3 Lemna grid system; 

replace 5 aerators; repair & rehab 

levee. 

1,700,000 FY23 BIL 0.95% 20 600,000   YES   

 

6/30/2025 

10 JENNINGS 221961-01 LA0041769 212 

Upgrade existing WWTP; Increase 

capacity to 3.0 MGD with the 

ability to consistently meet 10 

mg/L BOD & TSS, but capability to 

modify to meet 5 mg/l for BOD / 

TSS as well as Nitrogen and 

Phosphorus removal.  WWTP will 

have a large wet weather 

equalization to handle large flows.  

Other WWTP improvements 

include new headworks, SBRs, 

chlorine contact chamber, and 

modifications to existing pumps 

stations and sludge dewatering 

facilities. 

13,400,000 
FY23 BIL + 

FIFO 
0.95% 20 1,000,000   YES     6/30/2025 

11 
Lake Shore Subdivision 

SD#1 
221979-01 LA0047341 212 

Proposes to construct a 

facultative, aerated lagoon within 

the existing oxidation pond.  

Dredging is required to 

accommodate new equipment.  

The proposed treatment will 

consists of multiple floating 

aspirators, a floating cover, baffles, 

mixing system, primary aeration, a 

polishing reactor, chlorine contact 

chamber, de-chlorination, 

electrical, and associated piping, 

etc.   

2,578,000 
FY23 BIL + 

FIFO 
0.95% 20 1,250,000   YES     3/30/2025 



Louisiana Clean Water State Revolving Fund Program 

Page | 9  
 

 

12 OLLA 221916-01 LA0032379 212 

Construction of facultative, aerated 

lagoon within existing oxidation 

pond.  Existing pond to be 

dredged, and new interior baffles 

installed.  New equipment to 

include a floating insulated cover, 

baffles, mixing system, primary 

aeration system with pad, 

polishing reactor with secondary 

aeration system, and associated 

electrical, piping, and related 

items. 

2,000,000 FY23 BIL 0.95% 20 1,300,000   YES     6/30/2025 

13 (split) SLIDELL 221147-01 LA0047180 212 

Rehab 3 lift stations (including, but 

not limited to: new pumps, 

discharge piping, control panels, 

emergency pump outs, etc.) within 

disadvantaged areas.  These 

improvements will help eliminate 

SSO during wet weather events.  

Project also includes lining about 

190 sewer manholes. 

5,100,000 
FY23 BIL + 

FY24 Base 
0.95% 20 250,000   YES     12/30/2024 

14 URANIA 221286-01 LA0040991 212 

Install new 0.35 MGD WWTP 

(replacement) with precast 

concrete basin and new 200 kW 

generator at the WWTP; five new 

generators at each lift station.  

Effluent limits to remain 30 mg/L 

BOD5 & 30 mg/L TSS with same 

discharge location 

2,000,000 FY23 BIL 0.95% 20 2,000,000   YES     3/30/2025 

15 WILSON 221965-01 LAG570357 212 

Replace/Reconstruct all 3 Lift 

Stations; Rehab WWTP by 

installing new surface aerators, 

dredging pond, upgrading 

electrical systems, and general 

site/civil improvements including 

security fencing. 

800,000 FY23 BIL 0.95% 20 520,000   YES     9/30/2024 

  

Following Projects meet 

FY23 Base CAP grant 

subsidy requirement 

  

    

  $7,700,000   

    

$1,675,000   

  

$0 

  

  

16 +DELCAMBRE 221681-01 LA0033251 212 

Wastewater Treatment Facility 

Upgrade including new headworks 

with mechanical screen, grit 

removal, splitter box; new SBR 

with aerated sludge holding basin, 

new controls, new sludge drying 

beds; new UV disinfection system.  

Existing pond will become wet 

weather equalization. 

3,300,000 FY23 Base 0.95% 20 175,000 Note 1 YES     12/30/2024 



Louisiana Clean Water State Revolving Fund Program 

Page | 10  
 

 

17 +JEANERETTE 221607-01 LA0040193 212 

New headworks with mechanical 

screen, new grit removal, new 

parallel SBR, new disinfection 

facilities, new aerated sludge 

holding basin, new sludge drying 

beds, new equalization basin, new 

effluent pump station and influent 

pump station modifications.  New 

plant located on a higher elevation 

to address 100-yr flood elevation.  

Also, new access road. 

4,400,000 FY23 Base 0.95% 20 500,000 Note 1 YES     12/30/2024 

  

Following Projects meet 

FY24 BIL Supplemental 

subsidy requirements 

  

    

  $24,999,000   

    

$12,249,510   

  

$0 

  

  

18 Basile 221531-01 LA0044865 212 

Project includes addition of sludge 

holding tank and expansion of 

sludge drying beds and cover.  

Also adding two bridge mounted 

aspirators in the existing oxidation 

ditch. 

Project also includes sewer 

rehabilitation for about 6,200 LF 

CIPP or pipe bursting, 90 service 

re-connections, and 110 manhole 

rehabilitations. 

1,570,000 FY24 BIL 0.95% 20 1,000,500   YES     6/30/2025 

19 Cheneyville 221973-01 LA0059927 212 
Rehab/Restore existing 0.175 

MGD WWTP or Replace with new 

WWTP 0.06 MGD WWTP 

1,500,000 FY 24 BIL 0.95% 20 1,000,000   YES     6/30/2025 

20 Grand Cane 221978-01 LAG560104 212 

Project includes a systemwide 

CCTV investigation of the mains 

and manholes.  Corrective actions 

will take place following the 

investigation and could include 

CIPP, pipe bursting, point repairs, 

manhole lining, etc. 

1,200,000 FY 24 BIL 0.95% 20 780,000   YES     6/30/2025 

21 Haynesville 221977-01 LA0034614 212 

Rehab the WWTP consisting of 

replacement of process 

equipment, blower equipment, 

pumping equipment, flow control, 

and ancillary electrical and 

instrumentation.   

Town also proposes to rehab 13 

LS.  Additionally, perform SSES on 

sewer mains and rehab to reduce 

I&I. 

3,000,000 FY 24 BIL 0.95% 20 2,000,000   YES     6/30/2025 



Louisiana Clean Water State Revolving Fund Program 

Page | 11  
 

 

22 Jonesboro 221733-01 
LA0046477; 

LA0038547 
212 

Phase 1: Upgrade the North 

Lagoon treatment, consisting of 

baffles, floating cover, aspirators, 

diffused aeration, polishing 

reactors, piping modifications, de-

chlorination system, expand the 

chlorine contact chamber, etc. 

Phase 2: Consolidation of the 

South Lagoon and North Lagoon 

by constructing a new South 

Lagoon LS, force main and 

associated improvements 

(controls, etc.).  The South Lagoon 

will become a wet weather / 

emergency basin.  The outfall for 

the South Lagoon will be 

eliminated. 

5,827,000 FY 24 BIL 0.95% 20 2,600,000   YES     6/30/2025 

23 Moreauville 221981-01 LA0065064 212 

Project has two alternatives: 

1) Rehab & restore existing 0.15 

MGD WWTP and all equipment 

2) Replace WWTP with new 

packaged activated sludge with 

chlorination 

2,300,000 FY 24 BIL 0.95% 20 1,000,000   YES     6/30/2025 

24 (split) Pollock 221972-01 LA0098558 212 

Proposed project includes 3 

phases. 

1. Major renovations to main pump 

stations (serving the Town and 

Federal Bureau of Prisons). 

2. Renovations & replacements of 

existing WWTP splitter box, 

oxidation ditch, digester, clarifiers, 

chlorine contact chamber. 

3. WWTP capacity expansion for 

adjacent Industrial Park and 

Airport.  The WWTP design is 0.9 

MGD to increase to 1.2 MGD.   

7,800,000 
FY 24 BIL + 

FIFO 
0.95% 20 876,510   YES     6/30/2025 

25 Robeline 221971-01 LAG560209 212 

Project consists of adding Lemna 

system (floating cover, hydraulic 

baffle, and 5 Hp aspirator) to 

existing 3-cell facultative lagoon.  

Project will also rehab both LS with 

new pumps, fittings, controls, etc.  

SSES is proposed to include 

cleaning and CCTV of gravity 

system with rehab including CIPP, 

pipe bursting, and point repairs. 

990,000 FY 24 BIL 0.95% 20 742,500   YES     6/30/2025 

26 E-Shreveport 221870-05 
LA0041394; 

LA0042188 
212 

Rehabilitation and replacement of 

sewer mains, manholes, LS and 

force mains related to the federal 

consent decree (8 projects listed).  

This project will reduce the SSO 

and improve collection system 

reliability. 

20,000,000 
FY24 BIL + 

FIFO 
0.95% 20 500,000   YES     3/30/2025 



Louisiana Clean Water State Revolving Fund Program 

Page | 12  
 

 

27 White Castle 221627-01 LA0117030 212 

WWTP replacement with new 

350,000 GPD with center clarifier 

and new disinfection system, new 

effluent pump stations, 

declorination facility and demo 

existing plant. 

4,000,000 
FY 24 BIL + 

FIFO 
0.95% 20 1,500,000   YES     6/30/2025 

28 E-Zwolle 221923-01 LA0020354 212 

Perform a SSES including CCTV 

inspection of about 11,000 LF of 

gravity sewer.  Sewer Rehab is 

proposed on approximately 3,500 

LF by CIPP, pipe bursting, and 

point repairs as well as rehab of 12 

manholes to reduce I&I.  The 

Town also proposes to rehab 14 

existing LS with new pumps, 

fittings, valves, controls, etc. 

2,510,000 
FY 24 BIL + 

OSG 
0.95% 20 250,000 &   YES     3/30/2025 

  

Following Projects meet 

FY24 Base CAP grant 

subsidy requirements 

  

    

  $8,974,000   

    

$1,850,000   

  

$706,825 

  

  

29 
Sewerage District No 1 of 

Rapides Parish 
221940-02 LA0072541 212 

Construct a new concrete WWTP 

for the Deerfield subdivision.  

Design capacity of 0.15 MGD. 

Project will also rehab the influent 

LS with new pumps, piping & 

electrical controls. 

2,294,000 FY 24 Base 0.95% 20 700,000 Note 1 YES     6/30/2025 

12 (split) E-SLIDELL 221147-01 LA0047180 212 

Rehab 3 lift stations (including, but 

not limited to: new pumps, 

discharge piping, control panels, 

emergency pump outs, etc.) within 

disadvantaged areas.  These 

improvements will help eliminate 

SSO during wet weather events.  

Project also includes lining about 

190 sewer manholes. 

5,100,000 

FY23 BIL & 

FY24 BIL & 

FIFO 

0.95% 20 0   YES     12/30/2024 

30 E-!St. Bernard Parish 221311-01 LA0040177 212 

Project 1: Construct replacement 

30" sewer gravity main (~1200 LF) 

or construct a new pump station 

and force main prior to collapsed 

gravity main. 

Project 2: Replace existing 

mechanical screens at the Munster 

WWTP. 

3,699,890 FY24 Base 0.95% 20 250,000 Note 1 YES     3/30/2025 



Louisiana Clean Water State Revolving Fund Program 

Page | 13  
 

 

31 
E-!ST. JOHN THE 

BAPTIST 
221657-03 

LA0099759; 

LA0079588 
212 

Rehab 3 LS on West Bank: West 

13th LS; West 8th LS; & East 13th 

LS.   

Rehab includes new pumps, 

discharge piping, valves, wet well 

coatings, control panels, and pump 

outs. 

The West 13th & 8th LS discharge 

to the Wallace WWTP 

The East 13th LS discharges to 

the Tigerville WWTP. 

{Help eliminate overflows} 

2,000,000 FY24 Base 0.95% 20 500,000 Note 2 YES     3/30/2025 

32 !ST. TAMMANY PARISH 221980-01   319 

Parish Pilot Study for on-site 

sewage disposal systems (OSDS) 

for approximately 1,000 homes 

with potential necessary upgrades 

or repairs. 

706,825 FY24 Base 0.95% 20 400,000 Note 2 NO 706,825 

Green 

Infrastructur

e 

12/30/2025 

  

Following Projects Funded 

via available FIFO funds 
  

    
  $97,748,000   

    
$0   

  
$0 

  
  

33 Blanchard 221546-01 LA0038903 212 

Rehabilitation to the existing 

WWTP by: 

1. Constructing a new headworks 

structure 

2. Install new screening equipment 

3. Construct new 0.3 MGD 

oxidation ditch 

4. Install aeration system in 

existing ditch 

5. Construct additional 0.3 MGD 

secondary clarifier 

6. Expand disinfection basin  

7. Reconfigure flow control with 

new flow measurement  

8. Rehab or replace sludge 

drying/dewatering 

etc. 

Also reconstruct Williams St. Lift 

Station and install emergency 

power and construct ~10,800 LF of 

12" force main 

6,070,000 FIFO 0.95% 20 0   NO     6/30/2025 



Louisiana Clean Water State Revolving Fund Program 

Page | 14  
 

 

34 Eunice 221721-01 LA0041751 212 

City proposes to construct a new 2 

MGD WWTP (on the existing site) 

consisting of a new headworks 

with screening and grit removal, a 

concentric orbal multichannel 

biological treatment basin, 2 

external clarifiers, a disinfection 

system, and mechanical waste 

sludge processing.  Expected 

limits: 10 mg/L CBOD5, 15 mg/L 

TSS, 2 mg/L NH2-N, 200 

colonies/100 ml Fecal Coliform.  

The effluent discharge to remain in 

the same location. 

12,000,000 FIFO 0.95% 20 0   YES     3/30/2025 

35 Farmerville 221976-01 LA0039888 212 

Project includes rehab at the 

WWTP including the "In-Plant" and 

RAS LS, new bar screen, new EQ 

basin, new aerators, rehab the two 

clarifiers, demo sand filters, rehab 

two chlorine contact chambers, 

etc.   

The project also includes collection 

system rehab of 3 LS, cleaning 

and CCTV of ~63,000 LF of gravity 

mains and manholes and rehab 

~31,400 LF of gravity sewers via 

CIPP, pipe bursting, point repairs 

and replacement of service 

connections. 

7,600,000 FIFO 0.95% 20 0   YES     6/30/2025 

36 Ferriday 221975-01 LA0020630 212 

Project includes constructing a 

new treatment facility, 

rehabilitating the UV system (if 

salvageable) or replacing with a 

new disinfection system.  

Discharge location will not change. 

Researching treatment options: 

SBR, Activated Sludge, or Ifast 

STM. 

16,408,000 FIFO 0.95% 20 0   YES     6/30/2025 

37 Lake Providence 221889-01 LA0020486 212 

Rehab 28 LS throughout the 

collection system.  Some will be 

completely renovated with new  

piping, electrical, pumps, etc.  

Some will replace pumps.  Wet 

wells will be cleaned and 

inspected for structural damages. 

2,000,000 FIFO 0.95% 20 0   YES     6/30/2025 

38 Madisonville 221970-01 LA0039730 212 

SSES implementation & corrective 

actions for sewer blockages as 

well as performing rehab to gravity 

lines and manholes.  Target critical 

collection system damages to 

reduce Infiltration and Inflow. 

2,000,000 FIFO 0.95% 20 0   NO     6/30/2025 



Louisiana Clean Water State Revolving Fund Program 

Page | 15  
 

 

39 Melville 221974-01 LA0065340 212 

Project includes SSES consisting 

of cleaning and CCTV of gravity 

system.  Rehab based on results 

include CIPP, pipe bursting, point 

repairs and some manhole repairs. 

Project will also rehab 7 of 12 

existing LS with new pumps, 

fittings, valves, controls, etc.  

Standby power generator for one 

LS.  Flow meter replacement at 

the WWTP. 

1,670,000 FIFO 0.95% 20 0   YES     6/30/2025 

40 Opelousas 221198-01 LA0036404 212 

Project consists of upgrades to 

existing 3.3 MGD WWTP and 

collection system as follows: New 

Headworks, replacement of 

aeration piping (in aeration basin & 

sludge digester), blowers, valves, 

clarifier equipment, rehab filters 

and add new tertiary filter, rehab 

sludge pump station, upgrade 

gates, grating, handrails, etc., site 

wide electrical upgrades including 

replacing generator, rehab 

operations building, new admin 

building, etc. 

25,000,000 FIFO 0.95% 20 0   YES     8/1/2024 

41 Scott 221963-01 LA0034495 212 

Phase 1 - Project includes 

upgrading sewer LS & FM to serve 

development / expansions. 

Project has four construction 

phases & one design phase: 

1-New Lions Club Pump Station = 

new triplex submersible pump 

station w/ 12' diameter wetwell 

2-New Force Main = new 14" PVC 

force main (~4600 LF) (which will 

parallel existing 10" FM) 

connected to new Lions Club 

Pump Station 

3-New Force Main = new 10" PVC 

force main (~4200 LF) connected 

to Apollo Rd PS (upgrade of 

existing 6" FM) 

4-New Force Main = new 10" PVC 

force main (~4600 LF) connected 

to JB Rd PS (upgrade of existing 

6" FM) 

5-Design & Permitting for new 

WWTP 

8,000,000 FIFO 0.95% 20 0   YES     12/30/2024 

42 St. Charles Parish 221142-01 LA0073521 212 

Upgrade Hahnville WWTP & 

convert to MBR design; includes 

MBR, new blowers, new aeration, 

new bar screens 

10,000,000 FIFO 0.95% 20 0   NO     3/30/2025 



Louisiana Clean Water State Revolving Fund Program 

Page | 16  
 

 

43 ST. TAMMANY PARISH 221956-01 LA0123269 212 

Goodbee area expansion; 

construct phased 700,000 gpd 

WWTP, but only construct phase 1 

(350,000 gpd) treatment train until 

population growth reaches need 

for second phase. 

7,000,000 FIFO 0.95% 20 0   NO     12/30/2024 

  TOTAL         $183,372,000        $36,679,780      $706,825      

 NOTE:           Note 1: Congressional Add Sub Authority  

 #2022 CAP Grant subsidy project   Note 2: Statutory (CWA) Add Sub Authority  

 +2023 CAP Grant subsidy project        
 !2024 CAP Grant subsidy project FIFO First In, First Out      
 E = Equivalency Project        
 &=>combined funding with OSG program  $ 589,440   FY22 OSG           

      
 $ 550,080   FY23 OSG  

        
 



Louisiana Clean Water State Revolving Fund Program 

 

Page | 17  
      

IV. Short and Long Term Goals 
 

LDEQ has developed short‐ and long‐term goals for its CWSRF program. The short‐term goals reflect goals for the SFY 2025. 
 

Short‐Term Goals 

 Goal: Fund green infrastructure, water and energy efficiency and 

environmentally innovative projects in an amount that is at least ten 

percent of the capitalization grant. 

Congress has also mandated that not less than 10 percent of each 

capitalization grant be allocated towards “Green Project Reserve” 

(GPR) projects. Therefore, the FFY 2024 BIL Supplemental (i.e. 

$2,499,900), and FFY 2024 Base (i.e. $897,400) are required to be 

allocated toward GPR projects.  LDEQ has identified 1 applicant to 

receive $706,825 for a non-point source green infrastructure 

project that meet the FFY 2024 Base Cap grant GPR requirements. 

LDEQ has not yet identified a project to meet the remaining 

FFY2024 Base Cap grant nor FFY 2024 BIL Supplemental Cap grant 

GPR requirements; however, LDEQ has evaluated several 

possibilities and had conversations with some potential borrowers 

of interest for a GPR project. 

 

 Goal: Provide outreach to municipalities across the state of 

Louisiana. 

Communicate the availability of the CWSRF Program by the LDEQ 

personnel through outreach to individual municipalities across the 

state of Louisiana, and participation in conferences or conventions, 

as well as promotion of the program via the LDEQ website.  LDEQ 

personnel will present CWSRF program information, stressing 

nonpoint source pollution control and the protection of estuaries at 

a minimum of two (2) conferences and conventions during the year 

as well as put on a conference providing the municipalities and their 

consultants with information regarding our programs along with all 

of the requirements. The LDEQ will provide marketing materials 

such as brochures and promotional items. The CWSRF staff sits on 

the Rural Water Infrastructure Committee that helps address 

deteriorating public water supply systems and protect the interests, 

health, safety, and welfare of the citizens of Louisiana. The CWSRF 

staff will be available to present information about the program and 

obtain contacts for future meetings with potential borrowers.  

These conference events target local municipalities and local police 

juries with publically owned wastewater treatment facilities. 

Additionally, during these conferences and conventions, the CWSRF 

staff will interact with representatives of the municipalities to 

discuss their respective needs. 

 

 Goal: Participate in the Louisiana Waste Water Joint Funding 

Committee (LWWJFC) and Rural Water Infrastructure Committee 

(RWIC). 

The mission of the LWWJFC is to assist applicants in securing 

funding for water and wastewater projects.  It is a joint effort 

between the Louisiana Community Development Block Grants, US 

Department of Agriculture, Louisiana Department of Health and 

Hospitals (Drinking Water State Revolving Fund), and the LDEQ.  The 

committee members will meet as necessary to review Intent-to-File 

applications and to determine any potential for co-funded projects.  

Act 126 {per SB 170 of the 2019 Louisiana Legislative Session} 

created the RWIC within the office of the governor to provide a 

comprehensive plan to address deteriorating public water systems 

and protect interests, health, safety and welfare of citizens of 

Louisiana.  LDEQ participates as it relates to the sewer system / 

overall health of the community in question. 

 

 Goal: Close at least 25 loans totaling more than $123 Million in SFY 

2025 



Louisiana Clean Water State Revolving Fund Program 

Page | 18  
 

 

 

 Goal: Apply for the FFY 2024 Capitalization Grants & FFY 2024 BIL 

Supplemental Capitalization Grant in SFY 2025. 

 

 Goal: Provide principal forgiveness to a community or communities 

that could not otherwise afford the project. 

Congress has mandated that not less than 20 percent of the FFY 

2024 capitalization grant (i.e. $1,794,800) be allocated towards 

communities that could not otherwise afford the project. 
[...]
Priority List - 7/1/2024 through 7/17/2024 

Borrower 
Loan 

Number 
Program 

Priority 
Number 

Qualifies 
as 

Disadv. 
Comm. 

Amount 
Requested 

Amount 
Committed 

Subsidy 
Amount 

GPR 
Amount 

Under 
Enforcement 

Type 
of 

Project 
212, 
319, 
320 

Project Description 
Secondary 

I 
Advanced 

II 

Infiltration/
Inflow 
III-A 

Sewer 
Rehabilita

tion 
III-B 

New 
Collector 

IV-A 

New 
Interceptor 

IV-B 

Stormwater 
VI-A/B 

NPS 
Control 

VII 

Recycled 
Water 

Distribution 
X 

Energy 
Conservati

on 

Water 
Conservati

on 

Fundable           
 

           

DELCAMBRE 221681-01 CWSRF 101 Yes 8,960,000 3,300,000 175,000 0 No 212 

Wastewater Treatment 
Facility Upgrade including 
new headworks with 
mechanical screen, grit 
removal, splitter box; new 
SBR with aerated sludge 
holding basin, new controls, 
new sludge drying beds; 
new UV disinfection system.  
Exisiting pond will become 
wet weather equalization. 

0 3,300,000 0 0 0 0 0 0 0 0 0 

JONESBORO 221733-01 CWSRF 84 Yes 5,827,000 5,827,000 2,600,000 0 Yes 212 

Phase 1: Upgrade the North 
Lagoon treatment, 
consisting of baffles, 
floating cover, aspirators, 
diffused aeration, polishing 
reactors, piping 
modifications, de-
chlorination system, expand 
the chlorine contact 
chamber, etc. 
Phase 2: Consolidation of 
the South Lagoon and North 
Lagoon by constructing a 
new South Lagoon LS, force 
main and associated 
improvements (controls, 
etc.).  The South Lagoon will 
become a wet weather / 
emergency basin.  The 
outfall for the South Lagoon 
will be eliminated. 

0 3,962,360 0 0 0 1,864,640 0 0 0 0 0 

HAYNESVILLE 221977-01 CWSRF 76 Yes 3,850,000 3,000,000 2,000,000 0 No 212 

Rehab the WWTP consisting 
of replacement of process 
equipment, blower 
equipment, pumping 
equipment, flow control, 
and ancillary electrical and 
instrumentation.   
Town also proposes to 
rehab 13 LS.  Additionally, 
perform SSES on sewer 
mains and rehab to reduce 
I&I. 

0 1,200,000 600,000 1,200,000 0 0 0 0 0 0 0 

JENNINGS 221961-01 CWSRF 75 Yes 13,400,000 13,400,000 1,000,000 0 No 212 

Upgrade existing WWTP; 
Increase capacity to 3.0 
MGD with the ability to 
consistently meet 10 mg/L 
BOD & TSS, but capability to 
modify to meet 5 mg/l for 
BOD / TSS as well as 
Nitrogen and Phosphorus 
removal.  WWTP will have a 
large wet weather 
equalization to handle large 
flows.  Other WWTP 
improvements include new 
headworks, SBRs, chlorine 
contact chamber, and 
modifications to existing 
pumps stations and sludge 
dewatering facilities. 

0 13,400,000 0 0 0 0 0 0 0 0 0 



Louisiana Clean Water State Revolving Fund Program 

 

Page | 35  
 

 

Borrower 
Loan 

Number 
Program 

Priority 
Number 

Qualifies 
as 

Disadv. 
Comm. 

Amount 
Requested 

Amount 
Committed 

Subsidy 
Amount 

GPR 
Amount 

Under 
Enforcement 

Type 
of 

Project 
212, 
319, 
320 

Project Description 
Secondary 

I 
Advanced 

II 

Infiltration/
Inflow 
III-A 

Sewer 
Rehabilita

tion 
III-B 

New 
Collector 

IV-A 

New 
Interceptor 

IV-B 

Stormwater 
VI-A/B 

NPS 
Control 

VII 

Recycled 
Water 

Distribution 
X 

Energy 
Conservati

on 

Water 
Conservati

on 

WILSON 221965-01 CWSRF 75 Yes 800,000 800,000 520,000 0 Yes 212 

Replace/Reconstruct all 3 
Lift Stations; Rehab WWTP 
by installing new surface 
aerators, dredging pond, 
upgrading electrical 
systems, and general 
site/civil improvements 
including security fencing. 

0 248,000 0 552,000 0 0 0 0 0 0 0 

ST. JOHN THE 
BAPTIST 

221657-03 CWSRF 60 Yes 2,000,000 2,000,000 500,000 0 No 212 

Rehab 3 LS on West Bank: 
West 13th LS; West 8th LS; 
& East 13th LS.   
Rehab includes new pumps, 
discharge piping, valves, 
wet well coatings, control 
panels, and pump outs. 
The West 13th & 8th LS 
discharge to the Wallace 
WWTP 
The East 13th LS discharges 
to the Tigerville WWTP. 
{Help eliminate overflows} 

0 0 0 2,000,000 0 0 0 0 0 0 0 

GRAND CANE 221978-01 CWSRF 60 Yes 1,200,000 1,200,000 780,000 0 No 212 

Project includes a 
systemwide CCTV 
investigation of the mains 
and manholes.  Corrective 
actions will take place 
following the investigation 
and could include CIPP, pipe 
bursting, point repairs, 
manhole lining, etc. 

0 0 600,000 600,000 0 0 0 0 0 0 0 

WHITE CASTLE 221627-01 CWSRF 58 Yes 4,405,000 4,000,000 1,500,000 0 No 212 

WWTP replacement with 
new 350,000 GPD with 
center clarifier and new 
disinfection system, new 
effluent pump stations, 
declorination facility and 
demo existing plant. 

4,000,000 0 0 0 0 0 0 0 0 0 0 

ST. BERNARD 
PARISH 

221311-01 CWSRF 58 Yes 3,699,890 3,699,890 250,000 0 No 212 

Project 1: Construct 
replacement 30" sewer 
gravity main (~1200 LF) or 
construct a new pump 
station and force main prior 
to collapsed gravity main. 
Project 2: Replace existing 
mechanical screens at the 
Munster WWTP. 

1,886,944 0 0 1,812,946 0 0 0 0 0 0 0 

SHREVEPORT 221870-05 CWSRF 58 Yes 138,400,000 20,000,000 500,000 0 Yes 212 

Rehabilitation and 
replacement of sewer 
mains, manholes, LS and 
force mains related to the 
federal consent decree (8 
projects listed).  This project 
will reduce the SSO and 
improve collection system 
reliability. 

0 0 0 20,000,000 0 0 0 0 0 0 0 

ROBELINE 221971-01 CWSRF 56 Yes 990,000 990,000 742,500 0 No 212 

Project consists of adding 
Lemna system (floating 
cover, hydraulic baffle, and 
5 Hp aspirator) to existing 3-
cell facultative lagoon.  
Project will also rehab both 
LS with new pumps, fittings, 
controls, etc.  SSES is 
proposed to include 
cleaning and CCTV of gravity 
system with rehab including 
CIPP, pipe bursting, and 
point repairs. 

346,500 0 554,400 89,100 0 0 0 0 0 0 0 



Louisiana Clean Water State Revolving Fund Program 

 

Page | 36  
 

 

Borrower 
Loan 

Number 
Program 

Priority 
Number 

Qualifies 
as 

Disadv. 
Comm. 

Amount 
Requested 

Amount 
Committed 

Subsidy 
Amount 

GPR 
Amount 

Under 
Enforcement 

Type 
of 

Project 
212, 
319, 
320 

Project Description 
Secondary 

I 
Advanced 

II 

Infiltration/
Inflow 
III-A 

Sewer 
Rehabilita

tion 
III-B 

New 
Collector 

IV-A 

New 
Interceptor 

IV-B 

Stormwater 
VI-A/B 

NPS 
Control 

VII 

Recycled 
Water 

Distribution 
X 

Energy 
Conservati

on 

Water 
Conservati

on 

BOGALUSA 221958-01 CWSRF 55 Yes 500,000 500,000 350,000 0 Yes 212 

Revised Request: 
Influent screw pump repairs 
and emergency auxiliary 
pump rental until repairs 
completed along with a 
revised cost ($500K) 
 
Original Request: 
Rehab WWTP & collection 
system ($15M): 
Collection work to include 
SSES (with smoke testing, 
cleaning, & CCTV); Rehab to 
reduce I/I  may include 
point repairs, CIPP (full or 
partial liners), and manhole 
repairs.  This work will 
reduce related O&M costs 
for pump stations and allow 
more effective treatment 
during wet weather. 
WWTP work  to include 
rehab to the influent 
structure, sludge digester, 
electrical/instrumentation, 
tertiary filters, trickling 
filters, and other 
miscellaneous work. 

0 500,000 0 0 0 0 0 0 0 0 0 

CLAYTON 221291-01 CWSRF 55 Yes 1,727,000 1,727,000 1,727,000 0 No 212 

Scope Change: 
Evaluate and rehab the 
Town's gravity sewerage 
system (~27,000 LF of sewer 
mains) and 160 manholes.  
Inspect manholes, smoke 
testing, cleaning & CCTV, as 
well as rehab by CIPP, point 
repairs, manhole lining, 
repair or replace manholes, 
etc. 
 
Original Scope: 
Rehab WWTP (ADF=0.133 
MGD): replace polymer 
system, aerators; rehab 
traveling bridge sand filter 
and backwash pump 
station, chlorine disinfection 
system; install emergency 
generator;  
Rehab Lift Stations: Loomis, 
Shady Lane, & Town Hall 
(includes wet well lining and 
generator) 

0 967,120 138,160 621,720 0 0 0 0 0 0 0 



Louisiana Clean Water State Revolving Fund Program 

 

Page | 37  
 

 

Borrower 
Loan 

Number 
Program 

Priority 
Number 

Qualifies 
as 

Disadv. 
Comm. 

Amount 
Requested 

Amount 
Committed 

Subsidy 
Amount 

GPR 
Amount 

Under 
Enforcement 

Type 
of 

Project 
212, 
319, 
320 

Project Description 
Secondary 

I 
Advanced 

II 

Infiltration/
Inflow 
III-A 

Sewer 
Rehabilita

tion 
III-B 

New 
Collector 

IV-A 

New 
Interceptor 

IV-B 

Stormwater 
VI-A/B 

NPS 
Control 

VII 

Recycled 
Water 

Distribution 
X 

Energy 
Conservati

on 

Water 
Conservati

on 

MONTGOMERY 221959-01 CWSRF 55 Yes 1,606,000 1,606,000 803,000 0 No 212 

Abandon non-
functioning constructed 
wetland; Upgrade 
existing facultative 
lagoon with LEMTEC 
system (including 
aerators, baffle curtain, 
floating cover, & 
polishing reactor).  
Refurbish chlorination 
and flow monitoring 
equipment.  Provide 
new sump pump.  
Reconstruction of 
lagoon outlet structure.   
Also rehab 5 existing lift 
stations with new 
pumps. 

0 1,252,680 0 353,320 0 0 0 0 0 0 0 

OPELOUSAS 221198-01 CWSRF 55 Yes 25,000,000 25,000,000 0 0 Yes 212 

Project consists of upgrades 
to existing 3.3 MGD WWTP 
and collection system as 
follows: New Headworks, 
replacement of aeration 
piping (in aeration basin & 
sludge digester), blowers, 
valves, clarifier equipment, 
rehab filters and add new 
tertiary filter, rehab sludge 
pump station, upgrade 
gates, grating, handrails, 
etc., site wide electrical 
upgrades including 
replacing generator, rehab 
operations building, new 
admin building, etc. 

0 14,500,000 0 10,500,000 0 0 0 0 0 0 0 

EUNICE 221721-01 CWSRF 55 Yes 17,000,000 12,000,000 0 0 Yes 212 

City proposes to construct a 
new 2 MGD WWTP (on the 
existing site) consisting of a 
new headworks with 
screening and grit removal, 
a concentric orbal 
multichannel biological 
treatment basin, 2 external 
clarifiers, a disinfection 
system, and mechanical 
waste sludge processing.  
Expected limits: 10 mg/L 
CBOD5, 15 mg/L TSS, 2 mg/L 
NH2-N, 200 colonies/100 ml 
Fecal Coliform.  The effluent 
discharge to remain in the 
same location. 

0 12,000,000 0 0 0 0 0 0 0 0 0 

GRAND 
COTEAU 

221968-01 CWSRF 55 Yes 1,700,000 1,700,000 600,000 0 Yes 212 

WWTP Rehab including 
removal & replacement of 2 
discharge pumps, removal & 
replacement of Cell 1 
curtain and baffle; Repair 
Cell #2 & #3 Lemna grid 
system; replace 5 aerators; 
repair & rehab levee. 

0 1,700,000 0 0 0 0 0 0 0 0 0 



Louisiana Clean Water State Revolving Fund Program 

 

Page | 38  
 

 

Borrower 
Loan 

Number 
Program 

Priority 
Number 

Qualifies 
as 

Disadv. 
Comm. 

Amount 
Requested 

Amount 
Committed 

Subsidy 
Amount 

GPR 
Amount 

Under 
Enforcement 

Type 
of 

Project 
212, 
319, 
320 

Project Description 
Secondary 

I 
Advanced 

II 

Infiltration/
Inflow 
III-A 

Sewer 
Rehabilita

tion 
III-B 

New 
Collector 

IV-A 

New 
Interceptor 

IV-B 

Stormwater 
VI-A/B 

NPS 
Control 

VII 

Recycled 
Water 

Distribution 
X 

Energy 
Conservati

on 

Water 
Conservati

on 

SCOTT 221963-01 CWSRF 55 Yes 8,000,000 8,000,000 0 0 No 212 

Phase 1 - Project includes 
upgrading sewer LS & FM to 
serve development / 
expansions. 
Project has four 
construction phases & one 
design phase: 
1-New Lions Club Pump 
Station = new triplex 
submersible pump station 
w/ 12' diameter wetwell 
2-New Force Main = new 
14" PVC force main (~4600 
LF) (which will parallel 
existing 10" FM) connected 
to new Lions Club Pump 
Station 
3-New Force Main = new 
10" PVC force main (~4200 
LF) connected to Apollo Rd 
PS (upgrade of existing 6" 
FM) 
4-New Force Main = new 
10" PVC force main (~4600 
LF) connected to JB Rd PS 
(upgrade of existing 6" FM) 
5-Design & Permitting for 
new WWTP 

0 0 0 8,000,000 0 0 0 0 0 0 0 

Rapides Parish 
Sewer District 
No. 1 

221940-02 CWSRF 55 Yes 2,293,980 2,294,000 700,000 0 No 212 

Construct a new concrete 
WWTP for the Deerfield 
subdivision.  Design capacity 
of 0.15 MGD. 
Project will also rehab the 
influent LS with new pumps, 
piping & electrical controls. 

0 2,294,000 0 0 0 0 0 0 0 0 0 

MOREAUVILLE 221981-01 CWSRF 55 Yes 2,300,000 2,300,000 1,000,000 0 No 212 

Project has two 
alternatives: 
1) Rehab & restore existing 
0.15 MGD WWTP and all 
equipment 
2) Replace WWTP with new 
packaged activated sludge 
with chlorination 

0 2,300,000 0 0 0 0 0 0 0 0 0 

CHENEYVILLE 221973-01 CWSRF 55 Yes 1,500,000 1,500,000 1,000,000 0 Yes 212 

Rehab/Restore existing 
0.175 MGD WWTP or 
Replace with new WWTP 
0.06 MGD WWTP 

0 1,500,000 0 0 0 0 0 0 0 0 0 

BASILE 221531-01 CWSRF 55 Yes 1,570,000 1,570,000 1,000,500 0 Yes 212 

Project includes addition of 
sludge holding tank and 
expansion of sludge drying 
beds and cover.  Also adding 
two bridge mounted 
aspirators in the existing 
oxidation ditch. 
Project also includes sewer 
rehabilitation for about 
6,200 LF CIPP or pipe 
bursting, 90 service re-
connections, and 110 
manhole rehabilitations. 

0 926,300 643,700 0 0 0 0 0 0 0 0 



Louisiana Clean Water State Revolving Fund Program 

 

Page | 39  
 

 

Borrower 
Loan 

Number 
Program 

Priority 
Number 

Qualifies 
as 

Disadv. 
Comm. 

Amount 
Requested 

Amount 
Committed 

Subsidy 
Amount 

GPR 
Amount 

Under 
Enforcement 

Type 
of 

Project 
212, 
319, 
320 

Project Description 
Secondary 

I 
Advanced 

II 

Infiltration/
Inflow 
III-A 

Sewer 
Rehabilita

tion 
III-B 

New 
Collector 

IV-A 

New 
Interceptor 

IV-B 

Stormwater 
VI-A/B 

NPS 
Control 

VII 

Recycled 
Water 

Distribution 
X 

Energy 
Conservati

on 

Water 
Conservati

on 

BOSSIER CITY 221105-01 CWSRF 54 Yes 5,000,000 5,000,000 255,000 0 No 212 

SSO Correction: Install new 
Pump Station and 12" FM 
down Shady Grove to Red 
River WWTP.  This will 
intercept and relieve loads 
on existing Shady Grove and 
Bellaire pump stations.  The 
sewer shed experiences SSO 
events because of the 
overloading and have been 
validated based on 
hydraulic modeling. 
OSDS Consolidation: This 
project will also enable 
Plantation Trace MHP to 
consolidate into Bossier City 
system.  The MHP currently 
has mini-treatment systems 
for each residence. 

0 0 0 0 550,000 4,450,000 0 0 0 0 0 

KENNER 221861-01 CWSRF 54 Yes 4,000,000 4,000,000 500,000 0 Yes 212 

Replace existing Lift Stations 
at 25th & Helena St. and 
25th & Salem St; Rehab 
existing lift station at 
Jackson St.  The 
improvements include new 
pumps, discharge piping, 
control panel with 
generator hookup and 
pump outs for each LS.  
These LS improvements will 
help eliminate overflows 
during wet weather 
conditions. 

0 0 0 4,000,000 0 0 0 0 0 0 0 

ST. TAMMANY 
PARISH 

221956-01 CWSRF 53 No 7,000,000 7,000,000 0 0 No 212 

Goodbee area expansion; 
construct phased 700,000 
gpd WWTP, but only 
construct phase 1 (350,000 
gpd) treatment train until 
population growth reaches 
need for second phase. 

0 7,000,000 0 0 0 0 0 0 0 0 0 

POLLOCK 221972-01 CWSRF 53 Yes 7,800,000 7,800,000 876,510 0 No 212 

Proposed project includes 3 
phases. 
1. Major renovations to 
main pump stations (serving 
the Town and Federal 
Bureau of Prisons). 
2. Renovations & 
replacements of existing 
WWTP splitter box, 
oxidation ditch, digester, 
clarifiers, chlorine contact 
chamber. 
3. WWTP capacity 
expansion for adjacent 
Industrial Park and Airport.  
The WWTP design is 0.9 
MGD to increase to 1.2 
MGD.   

0 5,928,000 0 1,872,000 0 0 0 0 0 0 0 



Louisiana Clean Water State Revolving Fund Program 

 

Page | 40  
 

 

Borrower 
Loan 

Number 
Program 

Priority 
Number 

Qualifies 
as 

Disadv. 
Comm. 

Amount 
Requested 

Amount 
Committed 

Subsidy 
Amount 

GPR 
Amount 

Under 
Enforcement 

Type 
of 

Project 
212, 
319, 
320 

Project Description 
Secondary 

I 
Advanced 

II 

Infiltration/
Inflow 
III-A 

Sewer 
Rehabilita

tion 
III-B 

New 
Collector 

IV-A 

New 
Interceptor 

IV-B 

Stormwater 
VI-A/B 

NPS 
Control 

VII 

Recycled 
Water 

Distribution 
X 

Energy 
Conservati

on 

Water 
Conservati

on 

ZWOLLE 221923-01 
CWSRF + 

OSG 
52 Yes 2,510,000 2,510,000 250,000 0 Yes 212 

Perform a SSES including 
CCTV inspection of about 
11,000 LF of gravity sewer.  
Sewer Rehab is proposed on 
approximately 3,500 LF by 
CIPP, pipe bursting, and 
point repairs as well as 
rehab of 12 manholes to 
reduce I&I.  The Town also 
proposes to rehab 14 
existing LS with new pumps, 
fittings, valves, controls, etc. 

0 0 602,400 1,907,600 0 0 0 0 0 0 0 

ST. CHARLES 
PARISH 

221142-01 CWSRF 52 No 10,000,000 10,000,000 0 0 Yes 212 

Upgrade Hahnville WWTP & 
convert to MBR design; 
includes MBR, new blowers, 
new aeration, new bar 
screens 

0 10,000,000 0 0 0 0 0 0 0 0 0 

URANIA 221286-01 CWSRF 51 Yes 2,361,455 2,000,000 2,000,000 0 No 212 

Revised Scope: Rehab 
existing 0.35 MGD WWTP, 
including structural repairs, 
fixing leaks, and coating 
interior and exterior of 
basins.  Other items include 
replacing bar screen, 
installing new aluminum 
structures, replacing 
blowers, piping, diffusers, 
electrical controls and 
replacing UV system with 
chlorine contact chamber. 
 
Install new 0.35 MGD 
WWTP (replacement) with 
precast concrete basin and 
new 200 kW generator at 
the WWTP; five new 
generators at each lift 
station.  Effluent limits to 
remain 30 mg/L BOD5 & 30 
mg/L TSS with same 
discharge location 

2,000,000 0 0 0 0 0 0 0 0 0 0 

OAK GROVE 221945-02 
CWSRF + 

OSG 
49 No 480,000 90,560 90,560 0 No 212 

Gravity System 
rehabilitation due to I/I; 
project includes 
replacement of gravity 
sewer mains via pipe 
bursting; rehab lift stations; 
smoke testing & video of 
existing gravity mains. 

0 0 90,560 0 0 0 0 0 0 0 0 

OLLA 221916-01 CWSRF 49 Yes 2,000,000 2,000,000 1,300,000 0 Yes 212 

Construction of facultative, 
aerated lagoon within 
existing oxidation pond.  
Existing pond to be 
dredged, and new interior 
baffles installed.  New 
equipment to include a 
floating insulated cover, 
baffles, mixing system, 
primary aeration system 
with pad, polishing reactor 
with secondary aeration 
system, and associated 
electrical, piping, and 
related items. 

0 2,000,000 0 0 0 0 0 0 0 0 0 



Louisiana Clean Water State Revolving Fund Program 

 

Page | 41  
 

 

Borrower 
Loan 

Number 
Program 

Priority 
Number 

Qualifies 
as 

Disadv. 
Comm. 

Amount 
Requested 

Amount 
Committed 

Subsidy 
Amount 

GPR 
Amount 

Under 
Enforcement 

Type 
of 

Project 
212, 
319, 
320 

Project Description 
Secondary 

I 
Advanced 

II 

Infiltration/
Inflow 
III-A 

Sewer 
Rehabilita

tion 
III-B 

New 
Collector 

IV-A 

New 
Interceptor 

IV-B 

Stormwater 
VI-A/B 

NPS 
Control 

VII 

Recycled 
Water 

Distribution 
X 

Energy 
Conservati

on 

Water 
Conservati

on 

SICILY ISLAND 221331-01 CWSRF 49 Yes 766,180 766,180 766,180 0 Yes 212 

Inner Pond wall levee 
repair; Aeration Upgrade; 
Replace pond curtains; 
chlorine apparatus 
improvements. 

0 704,886 0 0 0 0 0 0 0 61,294 0 

WINNSBORO 221616-01 CWSRF 49 Yes 2,000,000 2,000,000 1,500,000 0 Yes 212 

Project includes installation 
of grit removal system, 
rehab of existing clarifiers 
and chlorine contact 
chambers, replace chlorine 
and sulfur dioxide feed 
pumps at WWTP. 
{Note, these items were 
originally included in 
ongoing improvements, but 
were cut to due budgetary 
limitations.} 
Project also includes rehab 
of ~6,800 LF of gravity 
sewer by CIPP or pipe 
bursting and rehab of about 
15 manholes. 

0 1,200,000 800,000 0 0 0 0 0 0 0 0 

JEANERETTE 221607-01 CWSRF 47 Yes 10,368,500 4,400,000 500,000 0 No 212 

New headworks with 
mechanical screen, new grit 
removal, new parallel SBR, 
new disinfection facilities, 
new aerated sludge holding 
basin, new sludge drying 
beds, new equalization 
basin, new effluent pump 
station and influent pump 
station modifications.  New 
plant located on a higher 
elevation to address 100-yr 
flood elevation.  Also, new 
access road. 

0 4,400,000 0 0 0 0 0 0 0 0 0 

SLIDELL 221147-01 CWSRF 47 No 5,100,000 5,100,000 250,000 0 Yes 212 

Rehab 3 LS within 
disadvantaged areas 
including new pumps, 
piping, controls with 
generator hookup, and 
pump outs.  Project will also 
include lining of about 190 
sewer manholes. 
These improvements will 
help eliminate SSOs. 

0 0 3,060,000 2,040,000 0 0 0 0 0 0 0 

MADISONVILLE 221970-01 CWSRF 47 No 2,000,000 2,000,000 0 0 No 212 

SSES implementation & 
corrective actions for sewer 
blockages as well as 
performing rehab to gravity 
lines and manholes.  Target 
critical collection system 
damages to reduce 
Infiltration and Inflow. 

0 0 2,000,000 0 0 0 0 0 0 0 0 



Louisiana Clean Water State Revolving Fund Program 

 

Page | 42  
 

 

Borrower 
Loan 

Number 
Program 

Priority 
Number 

Qualifies 
as 

Disadv. 
Comm. 

Amount 
Requested 

Amount 
Committed 

Subsidy 
Amount 

GPR 
Amount 

Under 
Enforcement 

Type 
of 

Project 
212, 
319, 
320 

Project Description 
Secondary 

I 
Advanced 

II 

Infiltration/
Inflow 
III-A 

Sewer 
Rehabilita

tion 
III-B 

New 
Collector 

IV-A 

New 
Interceptor 

IV-B 

Stormwater 
VI-A/B 

NPS 
Control 

VII 

Recycled 
Water 

Distribution 
X 

Energy 
Conservati

on 

Water 
Conservati

on 

LAKESHORE 
SUBDIVISION 
SEWERAGE 
DIST #1 

221979-01 CWSRF 47 Yes 2,578,000 2,578,000 1,250,000 0 Yes 212 

Proposes to construct a 
facultative, aerated lagoon 
within the existing oxidation 
pond.  Dredging is required 
to accommodate new 
equipment.  The proposed 
treatment will consists of 
multiple floating aspirators, 
a floating cover, baffles, 
mixing system, primary 
aeration, a polishing 
reactor, chlorine contact 
chamber, de-chlorination, 
electrical, and associated 
piping, etc.   

0 2,578,000 0 0 0 0 0 0 0 0 0 

DELHI 221577-01 CWSRF 47 Yes 1,060,000 1,060,000 530,000 0 Yes 212 

Rehab Denver St. LS; Clean 
& CCTV about 18,000 LF of 
gravity mains and 
manholes; Rehab 9,000 LF 
of gravity mains via pipe 
bursting, CIPP, or point 
repairs.  Additionally, 
replace failed service line 
and connection beneath 
Hwy 17 and repair cavity. 

0 0 985,800 74,200 0 0 0 0 0 0 0 

ST. TAMMANY 
PARISH – 
SEWER PILOT 
PROGRAM 

221980-01 CWSRF 45 No 706,825 706,825 400,000 706,825 No 319 

Parish Pilot Study for on-site 
sewage disposal systems 
(OSDS) for approximately 
1,000 homes with potential 
necessary upgrades or 
repairs. 

0 0 0 0 0 0 0 706,825 0 0 0 

SIMSBORO 221266-01 CWSRF 40 Yes 1,400,000 1,400,000 0 0 Yes 212 

Renovate ten existing LS 
and related components.  
Includes piping, valves, 
pumps, controls, wet well 
rehab, site work & access 
drive, etc. 
This project should 
eliminate overflows within 
the collection system. 

0 0 0 1,400,000 0 0 0 0 0 0 0 

FARMERVILLE 221976-01 CWSRF 40 Yes 7,600,000 7,600,000 0 0 No 212 

Project includes rehab at 
the WWTP including the "In-
Plant" and RAS LS, new bar 
screen, new EQ basin, new 
aerators, rehab the two 
clarifiers, demo sand filters, 
rehab two chlorine contact 
chambers, etc.   
The project also includes 
collection system rehab of 3 
LS, cleaning and CCTV of 
~63,000 LF of gravity mains 
and manholes and rehab 
~31,400 LF of gravity sewers 
via CIPP, pipe bursting, 
point repairs and 
replacement of service 
connections. 

0 3,040,000 608,000 3,952,000 0 0 0 0 0 0 0 

LAKE 
PROVIDENCE 

221889-01 CWSRF 37 Yes 2,000,000 2,000,000 0 0 No 212 

Rehab 28 LS throughout the 
collection system.  Some 
will be completely 
renovated with new  piping, 
electrical, pumps, etc.  
Some will replace pumps.  
Wet wells will be cleaned 
and inspected for structural 
damages. 

0 0 0 2,000,000 0 0 0 0 0 0 0 



Louisiana Clean Water State Revolving Fund Program 

 

Page | 43  
 

 

Borrower 
Loan 

Number 
Program 

Priority 
Number 

Qualifies 
as 

Disadv. 
Comm. 

Amount 
Requested 

Amount 
Committed 

Subsidy 
Amount 

GPR 
Amount 

Under 
Enforcement 

Type 
of 

Project 
212, 
319, 
320 

Project Description 
Secondary 

I 
Advanced 

II 

Infiltration/
Inflow 
III-A 

Sewer 
Rehabilita

tion 
III-B 

New 
Collector 

IV-A 

New 
Interceptor 

IV-B 

Stormwater 
VI-A/B 

NPS 
Control 

VII 

Recycled 
Water 

Distribution 
X 

Energy 
Conservati

on 

Water 
Conservati

on 

FERRIDAY 221975-01 CWSRF 37 Yes 16,408,800 16,408,800 0 0 Yes 212 

Project includes 
constructing a new 